3 | 2 1
PARTS LIST
ITEM QTY PART NUMBER DESCRIPTION
1 2 8610-00017 Montagebeslag
2 2 8610-00017V-04-6mm |Vinkerlbeslag
3 2 8610-00017-pindbolt Pindbolt
4 1 8610-00017V-05-6mm |Mellemlaeg, 45x45
5 2 8610-19 Holdearm for truckvaern
6 1 8610-00000 Truckveern
7 4 DIN 933 - M10 x 35 Bolt
8 1 DIN 933 - M10 x 30 Hex-Head Bolt
8 8 DIN 125-A 10,5 Washer
9 4 DIN 985 - M10 Hex Nut
10 4 DIN 125 - A 8,4 Washer
11 2 DIN 985 - M8 Hex Nut
12 2 DIN 128 - A8 Spring Washer
13 2 DIN 933 - M8 x 40 Hex-Head Bolt

Designed by
SG

Checked by

Approved by Date

Date
21-02-2025

DA Prdoduktion A/S

VW Crafter truckvaern venstre

8610-00017V

Edition

Sheet

1/1

1




